ithout

0=
O
: % % 1 2 3 5 6 7 8
£2%
555
39%
335
552
T
233
2]
223
Q= o
288
9.0
20<
823 15
z5E
oo
£33 12
02+ B
888
gEk
£8¢
06e
L
£3 13
5 14
C 2 :
4 9
1
c
[0} D 7
° 10
z
g
352
é@g’ 16 S Pos.-Nr.:. Art.-Nr.: Menge: (Benennung DE: Benennung EN:
5 §“§_’ Item no.: Part no.: Amount: [Description DE: Description EN:
C
S5 | 1 41866 1 KTP ATSMA350 KTP ATSMA350 | Probe plat:
20T plate
o<
'g%g ;% 2 41867 1 ADP ATSMA350 ADP ATSMA350 | Moving plate
j=
%%8 3 3 41868 1 VSP ATSMA350 VSP ATSMA350 | Wiring guard plate
3= ¢
%33 4 1583 4 FED-12,0-23,0-15N-05,5 FED-12,0-23,0-15N-05,5 | Pressure spring
Qoin g
5 %%) 5 43157 3 6 Kt - Bolzen St 1/ M3x40 Hexagon bolt St I/l M3x40
§E§ 6 35419 2 Bundschraube M4 11lg Shoulder bolt
55| E 11 7 42248 2 FOhrun i
295 gsbuchse Guide bush
E <
E%% 8 38798 3 Senkschraube M3x16 A2T10 Countersunk screw 3x16 A2 T10 | ISO 14581
28 § 9 2690 2 Zylinderstift 5méx20 A2 Cylindrical pin 5méx20 A2 | ISO 8734
2 - -
g : 9 10 2665 2 Zylinderstift 3méx10 A2 Cylindrical pin 3méx10 A2 | ISO 8734
5 Q
ggé 11 2962 3 Linsenschraube M3x10 A2 T10 Lenshead screw M3x10 A2 T10 | ISO 14583
;; g 12 116301 1 NHP ATSMA350 NHP ATSMA350 | Pressure frame plate
‘%E% L 13 41367 2 MSS-106-M5-08-ATSMAXX MSS-106-M5-08-ATSMAXx | Stacking screw
%%é 14 41369 4 NHS-ST-65,6-6,0-AL ATS MA NHS-ST-65,6-6,0-AL ATS MA | Push rod
é’é qé 15 12340 4 Linsenschraube M4x20 A2 720 Lenshead screw M4x20 A2 T20 | ISO 14583
% g, § 16 116739 1 LAB-BA-MA350-360 LAB-BA-MA350-360 | Label
.i g s MaBstab/Scale Benennung/Designation
00 E N
295 F 1:1.5 SO
= | ATS MA350 | Austauschsatz
292 ) Gespeichert/Saved 17.02.2026 14:54:30 H
fg@% FOr den prufhngsspezifi_schgn Ausbau ist das Ausbauschema INFO 1591 zu verwenden. ATS MA350 | Exchdngeoble kit
£25 Please refer to customisation guidelines INFO 1591 for DUT-specific customisation. ° Avtikel Nr./Part no. Kundeninformation / Customerinformation | Index | - Blaft/Sheef
BE -
2E S /1
IME)LIM | 44480-KIT_Montage 3

DIN A3



	Blatt1
	Zeichenansicht5
	Zeichenansicht7


